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180mAh 0. 666Wh
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Yuyao Yuchang Electrical Appliance Co., Ltd.
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L nf A FAET el YC10280-3718 1SIP 3.7V 180mAh 0. 666Wh
F b 5 AR Chinese
Name of Sample F T Rochargeable Li—ion Battery YC10280-3718-1SIP 3.7V 180mAh 0. 666Wh
English
b 1124070574
Sample No.
EFih Sl s (TR A
Consignor Yuvao Yuchang Electrical Appliance Co., Ltd.
A G B LR A T I 2y
Manufacturer Donggian Golden CEL Battery Co., Ltd

Ao i
Test method

W Gt R T
ST/SG/AC. 10/11/Rev. 8 38,3 IN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Seection 38.3

FIRATAR

A T Gt F b Y
ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual ol Tests and Criteria ST/SG/AC. 10/11/Rev. 8

Criterion Section 38.3
Feu s AL e R I
A%m ) G (a4 BRI S S
ppearance Green Cylinder plasties (ilm shell

ML M

Accepted Date

MmlALiz B
Test Date

2024-07-22 2024-07-26 ~ 2024-08-26

AR A

AL s UM i) el s AN IR i gL RO L
Altitude simulation, Thermal test, Vibratiouw, Shock, External short
cirenit, Crush, Overcharge, Foreed di scharge

Test Items
JA
ZAM, R T IC  CUVBR IR T ) ST/SG/AC. LgF HQ:/ 4&’;%%:{»' VER
The sample has passed the Lest items of UN Manual < % 5 and ('1'1@'
HemlgEis  |S1/56/AC. 10/11/Rev. § Section 38,3 ’ﬁ
A5 ~
A o
Conclusion y

RBtNEEE /

A% H Wl (Date)

&

Comment

=S

Al e i B Rechargeable Single Cell Battery.

Fie bt
Consignor
Address

/ W B G Ay

Post Code

518103

o
Approver:
R4

Title:

B

A & ' 4
1,Zr ?’{3/ Checker: /IW Compiler:

Wt dias 4 fEHE (Head of New Energy Safely Department)

NELA
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Ay = 3 A L=y i1, O
N Name of Test Standard requirement or The o= e )
0. — Clause Number of Standard Test Result | Conclusion | Remark
W bt T
%Eﬁﬁl iy 5;&,(\( m,{l l f\'u\-. \ .:-m' I%_.iJK!}€>'I'. I W 3 1 '
1 1t1 LN Manual of Tests and Criveria See Appendiy 1 18
A- t11tude ST/SG/AC 10/ 11/ Rev. ® Seetion 38,3 Tust ¢ R Passed
simulation I et
Il fbyile T
ﬂ{ﬁ’]ﬁ WS ST/S6/AC LU/ Rev. B J'ﬂk, 3 . LHeT. 2 WL 5 2
2 IN Vaual of Tests and Criteria See Appendix 2 D ki 7
Thermal test STASGAAC, 101 L/Rev, 8 Seecion 38,3 Test o B Passed ’
1 R
TEE i Cull Mt T
3 =7 [llli\‘.\;'l'xscl;,fu!_. Tmmr‘m-\j.;%‘ HR T 2 W 3 o
s . . ¢ il o osbs ot riLerti See - ix 4 o s
Vibration SE/SGIAL. 1071 1/Rov. B Seetion 38,3 Test e -Appendix P,'l:_‘,‘:{,
4 nssed
T & v kil Akl T
5 WEE ST/ASG/AC 10/ 11/ Rey. & 383 (B8 4 WL 7 4
% S{lTochk ‘:,\._‘?;!”“”_' ol "‘i“"“ ””'! WT“""A” : See Appendix 4 it
ST/SGAAC, TH/1T/Rev, 8 Section 383 Test Pegest
) s8¢
WA Cdo il T
o JE STARGAAC 1011 /Rev. & 383 WUERT. 5 W 4 5
. MBI W 5
5 UN Manual ol Tests and Criteria See Appendix 5 e
External short —|si/sG/AC. 10/11/Rev. & Seevion 38,3 Tost ee ppendre = P‘;;i;.ri
circuit T.5 s
I fr R Cubgs (L 7
WS ST/SGAAC. LO/11 Rev, & 383 iUBRT. 6 WK 6
6 gflfh 1\ .\i:‘muzlll M; i c:sl\' :|me lfrl:lv_'ria . See Appendix 6 ,’_T {ﬁ
STASG/AC, TO/T L/ Rev. 8 Section 38,3 Test 2 ssod
T.6 :
I & T ol il
OB WY ST/SG/AC, 10/11 /e, 8 383 BURT. 7 Wik 7
7 IS Manual of Tesks and Criteria See Appendix 7 {,\ﬁ
Overcharge ST/SG/AC. 10711/ Rey, 8 Seetion 38,0 Tust ) T
T.7 R
AN < B st T
IR Iy 3 slmr . IEI,-'MII.,"l(’(-v.h:A:_‘.éé.‘?i.rutﬂjfs!_x '_}xllff-l i 8 . o
8 : LN Manual of Tests and Criceria See Appendix 8 Sl ¢
Forced discharge |si/se/ac. 10/11/Rev. 8 Section 38,3 Test ' Passed '
1.8 asser
M SRS A PRI 1 20°C-25°C TR < /%
Test Environment Ambient temperature:20C-25°C; Ambient humidity: /%
Condition
Ho 9l A )
. Test Item
4 QA L s — ey
Subcontracted Test saghE | A / L /
Condition Subcontracted | Name Post Code
Laboratory W ht / W% p
Address Tel

AW s b



LR TR AS A PR3
oAl R - BRI

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report—Appendix 1

NO. 1124070574

3/11
F% | BRRE AA | OB
No. Name of Test Items Altitude simulation
B kA IRIEAT Before RIE /G After ARk | B A bR 4
VR Sample Status g | B E Ji® | AR | Mass Loss | Residual I 5
Sample Mass ocv Mass ocy ocvV  |Other
No. /g v /g v % % Cvent
o | pennea, | A3430 L17 | 63427 | 41T 0.00 | 100,00 | ©
002 | RN o | 65245 418 | 65234 | 417 0. 02 99.76 | ©
003 | oAl oo | 64995 118 | 6.4992 | 4.18 0.00 | 100,00 | ©
000 | el o | 6.3036 118 | 6.3031 417 0. 01 99.76 | ©
005 | om0 | 63232 g8 | e.s22r | 418 0. 01 100,00 | ©
ooy | gl | BoEBd 18 | 6.3640 | 417 0. 00 99.76 | ©
007 | el o | 63401 418 | 63308 | .18 0.00 | 100.00 | ©
B | st | A8 (18 | 6.4873 | 4.18 0. 01 100.00 | ©
009 | st o | 63159 18 | 6.3147 | 417 0. 02 99.76 | ©
010 | pplcierERb o | 62566 L1s | 62563 | 418 0.00 | 100,00 | ©

= a4
J Ly
: 5

his space intentionally

left hlank

Aok LV

AL D-fiRdk R-BEL PRk O-RR. LR LM, TR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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e 4 BemlRE 44k | A

No. Name of Test ltems Thermal test
sl AL s A &
5 v oo IRIEA] Before RIEJE After =
Ba | HBRA AR Bl AE At | jpg g k| #lA R KA
Y5 Sample Status i | IR R E JF ¥4, & | Mass Loss| Residual 5
Sample Mass ocv Mass ocyV oCcv  |Other
No. /g N ig N 1%, % Event
W | i e | BB 417 | 6304 | 41 0. 04 98.56 | ©
wets A 23
002 | el ] 6523 1,17 6. 5218 1,13 0. 02 949. 04 0
YCTE LT - - - P i . o O .
0 | el o | 64892 1,18 6. 4973 4.13 0. 03 098.80 | O
001 | limmemb | 63031 4,17 6. 3001 4.11 0. 05 98.56 | ©
005 | iRl | 603227 g8 | 63173 | 12 0.09 | 98.56 | o0
. ZACYCRE ST ; . : : I8, 8
6 | per oo || 6. 380 117 | 6.3602 | .12 0. 06 08.80 | 0
007 | poroetiib o | 63398 418 | 6.3366 | 412 0. 05 98.56 | ©
2RCYCTE 4 7RI 2 . o= . .
008 | L ZOEREL 1 ogoagTs | 418 | 64855 | 113 0.03 | 98.80 | ©
DACYCSE R R C - R - S
009 | sl o] 63147 4,17 6. 3116 112 0. 05 98.80 | ©
010 | piosEml o | 62563 118 | 6.2524 | 412 0.06 | 98.56 | o

\ pg e This space intentionally
J'F el lel't hlank

g L-R VIRA DMK R-akZL P2 0-Fih. R4, R, RBFL. TALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% ; WA 2k | )
No. Name of Test ltems | Vibration
e A___L e S IA i .
FEXC Bk A RIZ Al Belore R SE Alter FEmE 4t R | Ak
S5 Sample Status = ViR Y RE Ff a4 dy, /& | Mass Loss | Residual /18 <3
Sample Mass (0]6Y Mass ocy ocv Other
No. ‘g Y% g IaY %% 1% Lvent
001 | jpiemtil o | 63104 111 6. 3421 1,10 0.00 | 99.76 0
002 | CuEREL L esns | o403 | 6A238 | 412 0.00 | 99.76 | o
003 | gilClemtmL oo 64973 | 413 | 64977 4. 12 0. 00 99. 76 0
poa | RS | soanol | 4L 6. 3014 oy 0.00 | 100,00 | ©
005 | oy irEdi o | 63T | 12 6. 3180 4,12 0.00 | 100,00 | o
006 | pEERE | goagoz | 412 | 63614 | 412 0.00 | 100,00 | o
007 | AlCEEml | 63366 | 412 | 6.3316 12 0.08 | 100.00 | ©
25[‘\’(":"'/\5”1 N = oy & ey C 2 L
008 | aeve tutly charged | 8- 4899 £ 13 6. 5218 .11 0. 00 99. 52 0
009 | pocEsmL Cesne | 412 | 6.3270 | 412 0.00 | 100,00 | ©
010 | onuestil o | 62521 | 112 6. 2711 112 0.00 | 100.00 | ©

bk

This space intentional Ty
lef't blank

pture F-Fire O-No Leakage,No Venting,

Hir. L V-RAL DR R-E FARK 0-Rih. LR Mg, RaE, LK.
Note: L-Leakage V-Venting D-Disassembly R-Ru
No Disassembly,No Rupture & No Fire.

!
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A5 i ¥ B % AR it
No. Name of Test [tems Shack
RESH] Before RIS/E Alter 2 4z
HE | HSRA AB T Beoe A Aer | g ik Rl | G
S Sample St‘f:uq Fig | /e JfiE Frp4d, JE | Mass Loss | Residual N #
Sample ’ ‘ Mass 0CV Mass ocv ocv | Other
o fa IV g Y % /% Event
001 | AL o goaan | 410 | 63419 | 409 0. 00 99.76 | ©
002 | kst oo | 6os28 [ 412 6.5230 | 4.12 0. 01 100.00 | o
003 | iR | 64977 | 412 6.4975 | 4. 11 0. 00 9.76 | ©
VOE A A ,
004 | iRl o | 63014 | Al 6.3007 | 4.1 0. 01 100.00 | ©
05 | iRl ol oeois0 | 412 | 63178 | 411 0. 00 99.76 | ©
ey A
006 | el | 63 | 42 6. 3611 1. 12 0. 00 100.00 | ©
007 | plliEaRl | G336 | 412 | 63311 | A1 0. 01 99.76 | ©
008 | soipERl L gBag | AL 6. 5211 111 0. 01 100,00 | ©
000 | lllEdml g oagre | 412 | 63260 | 412 0. 02 100.00 | ©
.3-,.,-.-/\»; 1 . i
010 | pplcrmein o | 62714 412 6. 2712 412 0. 00 100.00 | ©
e Yl his space intentional Ty
-J‘—l‘f‘- r Telt blank

HiEs

Note: L-Leakage V-Venting D-Disassembl

L—3f V-iRAL DMk R-ARL Pk 0-F iR, RiRA. Rk, RBR. FAL K.

No Disassembly,No Rupture & No Fire.

y R-Rupture F-Fire O-No Leakage,No Venting,

—ry—
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% ; S ELE L B
No. ’ Name of Test Items External short circuil
LR HRRA #oddf Fi R TR ]
Sample No. Sample Status ke, Externfa%:"l'em PR Other Event
T
001 I('Y(l'( ;I::_IIIJT_\"I 7;&:5‘3'(::1 h8. 9 0
T
002 ICY&(;;;?::z;:ignd 574 0
N A 2
o o ?-(uf[l\it};ﬁ‘lly,al a8. 1 Q
004 e \/‘\ 2 60. 0 0
005 ]C\'(j‘(.?;ﬁ‘;tl::&‘fli;:%god 9.9 a
006 25(,‘.5?(‘1\;1(;?;{_\/'J::ﬁ;!llwl‘ged G0.5 0
007 25 Fuily gharged 59. 2 0
008 ZBngtﬁiT?f¥jﬁgfgud 29 1 o
009 zacfgr?ilfT\'\L%ﬁll%gtl 57, 8 Q
UL 25(5()(1\51)1{‘;:?5%“ 60. § &

PL R 93T

This space intentionally left
blank

75, DRk Rl PRk 0Lk, Ak, LA
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

=5
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F%

6

o) 5 B 4 AR

IR

No. Name of Test Items Crush
3 25
St s HR kA o o 3R B 3 B P

Sample No.

Sample Status

Max. External Temperature

Other Event

‘ L C
0t o \F:n)(:urj.'w y <3, B o
ik u‘\}; P (:11{;1;11 v 23.3 0
:
014 J('\']((‘ \;U'?(Ic‘l“l/;jl ty 23.5 LD
015 1()|ll\’iL(}‘3(:(‘1{;?11\ 23. 8 Q
018 ZECiﬁt\éof(Pgifu\ 23.1 8
U\T"i W This space il:_,li‘:l;(i onally lelt

Lok DRAR F-A O-FfRAR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . B A LA | A

No. Name of Test Items Overcharge
Y o oK & H AR
Sample No. Sample Status Other Event

021 X Tl ehared 0

W AT

022 ¢ Futty hmrged o

023 LT Fulty e ;

024 L1 Fully shavged 0

025 2500 Pt aharged $

026 2500 Pl aharged v

027 S5CHL Falsy ehored 0

028 250YCoE A il 0

25CYC Fully charged

This space intentionally lell blank

LA 43T

B D-MRAR F-ALK O-RMRIR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5

Ao B A AR

i DG

No. " Name of Test ltems Farced discharge
1qiééﬁﬁﬁ4%' 4ﬁié114k4§§ _;t{ﬁLEELE%
Sample No. Sample Status Other Evaiit

029 10YC II{:I[lJ\L Tfigii-llli}l-g'_.tl 0

030 1eYe I;;?fl(‘llfri/{'I}ij‘f.;lliin-gm 0

031 10YC ]lf‘; :l(l}\h I:Il\iffulliiu' geil 0

032 1eve g:?szgiiTLrgud 0

033 1OYC Il(u\;ft 'ilxiliii]-g.wl 0

034 1CYC 11:(;]\"](‘1’-7;1; %ijii-t}liu-gvd 0

035 1CYC II‘(;:I](ID\F {:T:i]if'lllnl;n'gml 0

036 10Y¢ iltlrl(lzb ?;ljj‘ili?‘u g 0

037 leve }lsl?'lflb_\lit’ j?ilﬁ‘l-lll_l:n'g(!d O

038 1eye ]1(.?1r|)\h ﬁiﬁﬁ:llll: el 0

039 25[‘\:(%;[1\1{ % _j}rjﬂi!i-lhﬂﬁ - 0

040 zsr\(bFLu\l( LJ\L frifﬁ:llzinvgi-d 0

041 25CY(??§T(I§€Ti€i;E|rged 0

RNt /]

042 25(‘\-‘5?&?1['1)_\'-“(]1'ijijiliirgml 0

043 25_(‘\’(? SF(U\I( lj\{flkljffrllfu gid 0

044 23(\:ﬁrtu\1(|)\drt}f:l]iﬁ.1 ged O

—

045 25C\’(72 512?1( IJ; r'i}]?clllllﬁn-ged O

046 25(‘,\’(‘?5%21\’1( 1{& ?Fihfcll%irged 0

047 25(_'\fc25§:’1fl.)_\‘§ ﬁiﬁill?‘arged 0

048 2RCYCHEATIL o

25CYC Fully discharged

Soii: DA F-ALK O-TMHA. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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